

CHAPTER VI

FUTURE WORK

1. In this experiment, SGG pottery samples survived 25 freeze-thaw cycles with our refrigerator according to DIN 52252 standard method. We have to be confirmed test results by sending SGG pottery samples to Germany (DIN Deutsches Institute).
2. Raw clay (red clay) of this experiment had fine particles and very high plasticity, so it was very difficult to dry. The products always broke after forming during drying process, especially when making a drain hole at bottom part. They also broke on firing process because of the high moisture content inside green body. Then we should improve drying process method to reduce broken products and drying time.



ศูนย์วิทยทรัพยากร
จุฬาลงกรณ์มหาวิทยาลัย